
ATD10141B_rev_1022

ATD-10141B
2-Ton Foldable Engine Crane

Owner’s Manual

Features: Specifications:



2

PRODUCT DESCRIPTION
TD

Save these instructions. e
T e

T

Inspect before each use.

er
O v r

AT 1B

1

SPECIFICATIONS

1 T

" "

"

" "

4

"T2

"10"1 1 2 T2

"1 2 T

1 e

2"

4

Handle

Base

Rear Caster

Middle
CasterFront Wheel

Upright Mast

Mast Brace



2 A D 1B

ASSEMBLY

DO NOT

1
2

3

4

5
6
7 8

9

10

11

12

13

14

15

16
17 18

19

20
21 22

23

24

25

26

27

28

29

30

31

32

33

34

1
2

3

4

16
17

18

16
17

18

16
17

18

23

15

15

16 17
18

16
17
18

15
10

11

5
6
7

C
B

A

D

E

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17

Bolt M10*65
3.5" Fixed wheel
Nut (M10)
Leg Extension
Nut (M8)
Lock Washer (M8)
Washer (M8)
Bolt M8*20
3" Middle Caster
Detent Pin
Hitch Pin
3.5" Rear Caster Assembly
Bolt M8*18
Base Frame
Bolt M14*100
Washer (M14)
Lock washer (M14)

2
2
2
2

16
16
16
8
2
4
4
2
8
1
6
8
8

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

8
1
1
1
1
2
1
1
2
1
1
1
1
1
1
1
1

Nut (M14)
Bolt M16*80
Washer (M16)
Lock washer (M16)
Nut (M16)
Mast Brace
Upright Mast
Bolt M14*110
Push Bar
Boom
Detent Pin 16*80
Hitch Pin
Boom Extension
Bolt M14*80
Hook and Chain Assembly
Pump
Handle

ITEM# ITEM#DESCRIPTION QTY DESCRIPTION QTY



T

r
e

e
r r

!   WARNING

! SAFETY MESSAGE !

r
Be

OPERATION

1

ver e

Note A T

Before

er
rev ve

e
r

BEFORE USE

e ve r

V

!   WARNING
v e re r v e

A

r

Never

re

4



MAINTENANCE

Important: NEVER
er r r e re

r e e

Adding oil

Changing oil
e

r

Note:

Lubrication
A

Cleaning

Note:Never
!

Storage

re
T



TROUBLESHOOTING

Symptom Possible Causes Solution

1 e e e v ve e 1 T e re e e v ve

2 eve 2 e “ e
e O r e

De e ve r r er r D e e re r
e er

4 e ee
e 4 U e er r e

1 e e e v ve e 1 T e re e e v ve

2 r
2 D e e re r
e er

2 e erv r ver e
2 e e re r er eve
“ e e O r e

ve

1 e e re r er eve
“ O r

1 Ve r e “A r Ve
r e re1 A r r e e

Crane will not lift the load.

Crane will not hold the load.

Crane will not descend to 
minimum height, or will not 
remain in lowered position.

Crane will not lift to max height. 1 eve

Check and Refill Oil Air Venting Procedures



7

REPLACEMENT PARTS

e r ve e er r r

e 4 r AT 41B

1
2

3

4

5
6
7 8

9

10

11

12

13

14

15

16
17 18

19

20
21 22

23

24

25

26

27

28

29

30

31

32

33

34

1
2

3

4

16
17

18

16
17

18

16
17

18

23

15

15

16 17
18

16
17
18

15
10

11

5
6
7

C
B

A

D

E

ITEM# ORDERING PART# DESCRIPTION
A T10141B 01 1 2 ONT A B Y
B T10141B 02 DD A T A B Y

T10141B 0 1 2 A A T A B Y
D ATD 74 B YD AU A

T10141B 0 OOK AND AN A B Y



 
 

   
 

THIS WARRANTY AND CONFIRMED RECEIPT(S) SHOULD BE RETAINED BY THE CUSTOMER AT ALL TIMES     

 
  

 
   

 
  

 

T Y 

 

  
 
 
 
 
 
 
 
 
 
 
 

 

WARRANTY
 1 YEAR LIMITED WARRANTY  


